
  

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

                                              

 

 

May 2017 

ENVIRONMENTAL IMPACT ASSESSMENT REPORT FOR 
COMBINED WATER SUPPLY SCHEME TO SANKARANKOIL, 
PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 

TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, 
RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 

MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER 
TAMIRABARANI AS SOURCE. 



PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND 
THIRUVENKADAM TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, 
SIVAKASI, THIRUTHANGAL MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH 
RIVER TAMIRABARANI AS SOURCE. 

Table of Contents 
EXECUTIVE SUMMARY 

1. INTRODUCTION .............................................................................................................................................................1
[...]
Pump set –  200 HP Turbine 
–15900 lpm x 43 m  
2 +1 (stand bye) Nos. 

SankarankoilB.S III 
Clear water sump :25.700 LL  
GL      : 149.430 m 
FVL     : 147.930 m 
MWL   : 151.930m 

31798/42769 

LS
 0

 

LS
 1

80
40

 

Clear water Pumping 
main 

To Puliankudi  
      5478/7196 

12124/156
67 

To Sankarankoil  
         2812/4754 
To Rajapalayam 
       11384/15152  

ThiuvengadamT.P 

LS
 3

98
0 

LS
 0

 914 x 8mm MS 
 x P 120 914 x 8mm MS x P 120 

31798/42769 

Sivakasi          6638/8484 
Thiruthangal   4957/6464 

529/7
39 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

18 
 

2.3 Components of the project 

2.3.1 Head Work 
The required quantity of water for intermediate and ultimate stage from 

Tamirabarani River is 46.08 and 61.98 MLD respectively. Since there is no pollution in the 

upstream side, it is proposed to draw water from the intake well and pumped to the water 

treatment plant through the pumping main made of Mild Steel (914 mm x 8mm thick) for a 

length of 3.98Km from Tamirabarani River on the upstream side of the proposed check dam 

to be constructed by PWD.  

The proposed check dam will be constructed at a distance of 100m from the 

downstream side of the intake well and downstream of existing Pazhavoor Anicut in 

Tamirabarani River near Kondanagaram village.  

2.3.1.1 Sustainability of the source 
The Tamirabarani River originates from the famous Agastyarkoodam peak 

of Pothigai hills of the Western Ghats, above Papanasam in  the Ambasamudram taluk, and 

traverses about 128 km through Tirunelveli and Thoothukudi Districtsof Tamil Nadu. The 

Total River basin area is 5969 sq.km of which 688 Sq.km is in hilly tract. The average rainfall 

in the Ghats section is more than 2000 mm, whereas in the plains it is around 850 mm.   

 There are about 134 Water Supply Schemes (Existing 122 nos and 12 nos under 

progress) in River Tamirabarani, catering the drinking water demands of Tirunelveli, 

Thoothukudi and Viruthunagar Districts. The requirement for this CWSS is 46.08 MLD for 

intermediate stage (2032) and 61.98 MLD for ultimate stage (2047).Since this much quantity 

(61.98 MLD) of water is not possible to extract from the sub surface source through 

infiltration wells, the tapping of surface water is considered by constructing one no of Intake 

well. 

 The proposed Check dam suggested by PWD is in the downstream side of Palavoor 

Anaicut and proposed intake well. It is the suitable, nearest and easily accessible location for 

this Scheme to draw the surface water.    



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

19 
 

By analyzing water released Data of Papanasam and Manimuthar dams for 27 years and the 

flow details of Palavoor anaicut, it is inferred that the quantity of water available per year in 

Tamirabarani River after deducting the quantity required for agriculture and drinking water 

supply schemes including schemes under progress is about 7075 Mcft. The requirement for 

this CWSS is only 61.98 MLD (2.19 Mcft for one day, 798 Mcft for one year). 

The total balance quantity available in the river Tamirabarani =6952 Mcft per year 

 The requirement of this scheme                                     = 798 Mcft per year  

                                                                                                     = 61.98 MLD 

Hence the quantity required for the above CWSS can be safely met out from the river 

Tamirabarani under normal seasonal condition near the proposed Check dam suggested by 

PWD which is in the downstream side of Palavoor Anaicut and proposed intake well. 

The sustainability of the source is given in Annexure – IV. 

2.3.1.2 Intakes for collecting surface water 
The basic function of the intake structure is to help in safety withdrawing water from 

the source over a predetermined range of pool levels and then to discharge this water into 

the withdrawal conduit, through which it flows up to the water treatment plant. In case of a 

reservoir where gravity flow is possible, the water may be directly taken through the conduit 

up to the treatment plant, whereas in this case of direct river  supplies the water after 

entering the intake well may have to be lifted by low lift pump and then to the treatment 

plant through conduits. The intake well is given in Figure 2.8. The intake structure design 

details given in Table 2.2. 

 

 

 

 

 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

20 
 

 

Figure 2. 8-Structure of Intake well 

 

 

 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

21 
 

Table 2. 2–Design details of intake structure 

1 Pump room design 12m (dia) 

2 Drawl pipe diameter 0.7m-3nos (2 Rows) 

3 Collection sump 8m(dia) x 14m(d) 

4 Depth of Bottom plugging to MWL 14m 

5 Depth of Bottom plugging to Normal Flow Level 8.13 m 

6 Depth of Bottom plugging to FVL 1.75 

2.3.1.3 Foot Bridge 
Foot Bridge is the component in the take structure. It is an appurtenance for 

maintenance and testing. The foot bridge is supported by 11 centre to centre distance of 10m 

with total span of 112.9m in which 102.9m is in water and 10m in surface. The level of the 

hard rail from the average ground level is about 9.1m. The foot bridge is width 3.5m.   The 

Raw water main diameter is 914*8mm MS pipe. The proposed foot bridge diagram is given 

in Figure 2.9. 

2.3.1.4 Water quality of Tamirabarani River 
The Tamirabarani water is cannot be used directly for drinking purpose because of 

the presence of high turbidity, TSS and biological pollutants. The water treatment is required 

for removal of the physical, chemical and biological contaminate from river water. The 

Tamirabarani river water quality is given in Table 2.3. 

 

 

 

 

 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

22 
 

 

Figure 2. 9-Proposed Foot Bridge in Tamirabarani River 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

23 
 

Table 2. 3–Tamirabarani River Water Chacteristics 
 

2.3.2 

Water Treatment Plant  
A full scale treatment plant of capacity 46.08 MLD with conventional rapid sand filter 

method will be provided in the enroute of Kondanagaram – Thiruppanikarisalkulam rural 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

24 
 

road in S.F.No. 536 of Kondanagaram village. The classification of treatment plant site is 

Meikkal Promboke land and having an extent of area 6.0 Hectare 10.5 Ares. The treatment 

plant layout, water treatment process and schematic diagram of water treatment are given 

in Figure 2.10, 2.11 and 2.12. The water treatment plant components detail is given in 

Annexure II. 

2.3.2.1 Water Treatment Process: 

Water from Tamirabarani River proceeds with the major treatment process in which 

dissolved gases are removed and oxidizes dissolved metals such as Iron, Hydrogen Sulphide 

etc.  

(a) Aerator 

Aeration brings water and air in close contact in order to remove dissolved gases (such 

as carbon dioxide) and oxidizes dissolved metals such as iron, hydrogen sulphide, and 

volatile organic chemicals. The Cascade Aerator will be used, tray is 5 Nos and diameter is 

13.20m. 

(b) Stilling Chamber 

The water after passing through Aerator enters the stilling chamber to remove the air 

bubbles. It is maintaining the flow velocity. The detention time is 1.5 min and dimension is 

6m length X 4.5m width X 3m depth.The raw water measuring channel flow rate is 

0.533m3/sec, flow velocity is 0.3 m/sec and dimension is 11 m length X 2.4m width X 1.75 m 

Depth. The dividing chamber detection time 45 sec, over all depth 4.9m and diameter is 3.0m. 

(c) Flash Mixing 

• Water is then taken into the Flash Mixer for intimate mixing of chemicals with the raw 

water. 

• The raw water is dosed with Alum and Lime to coagulate and flocculate the 

suspended / colloidal matter and form flock of higher nuclei.

 

  



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

25 
 

 
Figure 2. 10-Treatment Plant Orientation Plan 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

26 
 

It is proposed to provide 2Nos. of Flash Mixers adopting detection times of 60 sec, diameter 

is 2.3m and over all depth is 4.45m. A vertical type 3.00HP electric motor with suitable 

provisions for variable speed rotation 100 to 200 RPM with scour pipe of 300-mm dia CI 

Pipe. 

(d) Clariflocculator 

• Chemically dosed raw water is then fed into the Clari-flocculator unit wherein 

flocculation and clarification of raw water takes place. 

• Clarification is the separation from water of heavier suspended particles by gravitational 

settling. Efficient clarification preceding filtration permits larger filter runs and help to 

reduce filter runs and helps to reduce filter problems such as cracking and mud ball 

formation. 

It is proposed to provide 2nos. of Clariflocculator.  It comprises of both flocculator and 

clarifier compartment. In as much as the permissible flow enlarged diameter of inlet pipe 

900-mm, velocity is up to 0.80 m/sec. provide a diameter13.5m with 3.0 m depth of Water 

column for the Flocculation Basin. The inlet velocity of Clarifier is 0.3m/min and diameter of 

36m.  

(e) Filtration  

Filtration acts as the removal of suspended matter, bacteria, viruses and protozoa. The 

accumulated residue is removed during the backwash process.  Backwash water may be 

heavily polluted with a wide range of pathogenic micro-organisms and chemicals. Untreated 

and un-disinfected backwash wastewater must never come into direct contact with people. 

The filter media comprises 0.75 m depth of sand bed under laid by support media of 0.450 

m graded gravel.  The filter structure should have adequate depth to provide 1.2 to 1.50m. 

The depth of gravel bed ranges from 40 to 60 cm.  The depth of filter bed is 2.9m. Wash water 

application is 600 lpm / m2 (ie 0.60 m3 / min /m2) for 10 minutes so as to wash two filter at 

a time without refilling. (ie 0.60 m3 / min /m2).  The filter cum and chemical house dimension 

is 65.4m X 17.2m. 

 

 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

27 
 

(f) Disinfection 

Disinfection aims in reducing Disinfection is the process of selectively destroying or 

inactivating pathogenic organisms present in water usually by chemical means. Disinfection 

aims in reducing the organisms in water to such low levels that no infection of disease result 

when the water is used for domestic consumption including drinking. Chlorine cylinder used 

for the disinfection process. Chlorination is not proposed for Water Treatment Plant since 

the consumer point is far away from the WTP location (60 -120 km), and hence proposed 

only in ULBs sumps. 

(g) Sludge Drying Bed 

The sludge from stilling chamber and clarifier will be sent to the sludge drying bed. Sludge 

drying bed (SDB) is the most widely used method for sludge dewatering.  

The most commonly used equations for predicting the quantity of alum or iron coagulant 

sludge are  

S= Q*(0.44AI+SS+A) 

Where 
S= Sludge Produced Q=Plant Flow, (m3/day); AI=Liquid Alum Dose (mg/l);  

SS=Raw Water Suspended Solids (mg/l) 

A= Net Solid from Additional Chemical Added Such as Polymer (mg/l) 

 
S =   46.08x106(0.44x50 +10 mg/l) / (1000*1000) = 1475kg dry solids 

 
The maximum amount of sludge generation in monsoon season is 1474 kg/day. During 

normal season only,1/3 (492 kg/day) of sludge will be generated. The sludge drying beds of 

12 Nos are of size 10mX2.5mX0.25m (each) with a sludge storage period of 1 day. 

 

 

 

 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

28 
 

(h) Sludge Pit 

Sludge from the Water treatment plant is proposed to be dried in the sludge drying beds, the 

dried sludge is proposed to be disposed in sludge container pit inside the water treatment 

plant remise away from working units. Water from sludge drying bed is collected in re-

circulation sump and water will be sent to the raw water distribution chamber for recycling.  

3 Numbers of Trapezoidal Sludge pit with dimension at top 5mx5m, bottom 3mx3m and 

depth is 3m, of volume is 50m3(each) and with smooth HDPE Geomembrane as impervious 

lining material for sludge pit for protection of sub grade from percolation of water through 

sludge deposit. Each pit requires a cleaning period of 2 months.  

 

 

 

 

 

 

 

 

 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

29 
 

WATER TREATMENT PROCESS 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2. 11-Water Treatment process Flow Diagram 

 

SLUDGE DEWATERING 

AERATOR 

STILLING CHAMBER 

DIVIDING CHAMBER 

FLASH MIXER-2 NOS 

CLARIFLOCCULATOR -2 NOS 

FILTER HOUSE WITH CHEMICAL AND 
MECHANICAL HOUSE 

CLEAR WATER SUMP 

46.08 MLD from River 

CLARIFIED WATER CHENNAL 

RAW WATER MEASURING CHANNEL 

SLUDGE DRYING BED 

SLUDGE DEWATERING 

BACKWASH WATER 

RECYCLE SUMP 

WASH WATER TANK 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

30 
 

 

 

Figure 2. 12-Schematic diagram of Water Treatment 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

31 
 

Treated water Quality 

The water treatment plant treated water quality would be maintained in as per is 

IS10500:2012 standard. The treated water quality characteristic is given in Table 2.4. 

Table 2. 4– Treated Water Quality Characteristics 

S.No Parameter  Requirement desirable limits IS10500:2012 

1 Colour 5 

2 Turbidity (NTU) 10 

3 pH 6.5 to 8.5 

4 Total hardness (mg/l) 300 

5 Calcium (mg/l) 75 

6 Chloride (mg/l) 250 

7 Sulphates (mg/l) 150 

8 Nitrate (mg/l) 45 

9 Iron  (mg/l) 0.3 

10 Magnesium as Mg (mg/l) 30 

11 Zinc (mg/l) 5.0 

12 Lead (mg/l) 0.1 

13 Fluoride (mg/l) 0.6  to 1.2 

2.3.2.2 Future Expansion in Water Treatment Plant 
The functional design of WTP has been designed for the intermediate quantity of 

46.08 MLD. All units of the proposed WTP are capable of meeting the ultimate stage 

quantity of 61.98 MLD expect Clariflocculator. On account of expansion an additional 

Clariflocculator would be installed to meet the ultimate stage quantity. The existing land 

area is sufficient for the future expansion. 

2.3.3 Booster Stations 
There are three booster stations proposed for the project. The FMB sketch for all 

the Booster stations and ULBs sumps are enclosed in Annexure VI. 

Booster Station I at Manur  

It is proposed to provide clear water sump of capacity 23.20 LL and sump cum pump 

house of capacity 2.50 LL in Manur, the enroute of Rajapalayam-Tirunelveli State 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

32 
 

Highways SH 41 road at S.F.No. 256 of Manur village. The land classification comes in 

Mayanam Poromboke and the area required for the booster station is 0.60 acres. 

a) Booster station II at Panavadalichatram 

It is proposed to provide an intermediate Booster station in Panavadalichatram at S.F.No 

885/14 of Vadakku Panavadali Village. It is proposed to provide clear water sump of 

capacity 23.20 LL and sump cum pump house of capacity 2.50 LL. The area required for 

the booster station is 0.60 acres.  

b) Booster station III at Sankarankoil  

It is proposed to provide another intermediate Booster station at Sankarankoil near the 

existing Booster station and 8.00 LL service reservoirs constructed under Manur CWSS. 

The land is Municipal land and the area required is 1.50 acres. It is proposed to provide 

clear water sump of capacity 25.70 LL and 2Nos of pump room of size 15m x 9mto house 

the HSC pump sets. 

2.3.4 Pumping Main 
Raw water mains from head works to treatment plant and clear water mains from 

Treatment plant to Booster stations and Booster stations to service reservoirs are 

designed for 23 hours of pumping.  

The alignment of pumping main which takes water from Tamirabarani River is 

914mm x 8mm thick MS pipe and runs about 3.980 Km along Kondanagaram rural road. 

The water collected in the clear water sump in the WTP will be pumped to the proposed 

Booster station – I at Manur and then pumped to the clear water sump and sump cum 

pump house at Panavadalichatram (Intermediate Booster Station –II) and then water will 

be pumped to clear water sump at Sankarankoil (Intermediate Booster Station – III).The 

alignment of pumping main is along Kondanagaram – Thiruppanikarisalkulam – 

Nariyuthu – Rastha rural road and Rajapalayam – Sankarankoil – Tirunelveli state 

Highways road (SH41) up to Manur. This pumping main of 914mm x 8 mm thickness 

extends up to 21.81 km.   

The alignment of pumping main from Booster station I at Manur to Booster station II at 

Panavadalichatram is along Rajapalayam – Sankarankoil – Tirunelveli state Highways 



 

PROVIDING CWSS TO SANKARANKOIL, PULIYANKUDI MUNICIPALITIES AND THIRUVENKADAM 
TOWN PANCHAYAT IN TIRUNELVELI DISTRICT, RAJAPALAYAM, SIVAKASI, THIRUTHANGAL 
MUNICIPALITES IN VIRUDHUNAGAR DISTRICT WITH RIVER TAMIRABARANI AS SOURCE. 

 

33 
 

road (SH 41) up to Panavadalichatram.The pumping main runs for a distance of 

22.230Km and is made up of 914 mm X 8 mm thick MS pipes. 

The alignment of pumping main is along Rajapalayam - Sankarankoil – Tirunelveli SH 

road (SH 41) from Panavadalichatram to Sankarankoil. The water will be pumped to clear 